

TST

Order No./Sipariş No.: Z7S2000152

PO No./PO NO.: Z7S2000152

Date of Issue/Yayın tarihi: Mar. 28, 2018

Surface Finish
/Yüzey NO.2ESupplier
/Tedarikçi Firma: NIKEL PASLANMAZ ÇELİKCommodity
/Ürün adı: STS CR COILCustomer
/Müşteri: NIKEL PASLANMAZ ÇELİK SAN. VESpec & Type
/Sertifikasyon: EN10088-1.4301

Size/Ebat (mm)	Product No. /Ürün no.	Quantity /Miktar	Weight /Ağırlık (kg)	Heat No. /Çelik yapım No.	Position	Tensile Test				Hardness /Sertlik HV	Division	Chemical Composition/Kimyasal Kompozisyon										
						YS 0.2% (MPa)	YS 1.0% (MPa)	TS (%)	EL (%)			C (%)	Si (%)	Mn (%)	P (%)	S (%)	Cr (%)	Ni (%)	Cu (%)	N (ppm)		
1x1250xC	Z7H06664AC	1	14.664	SE02832_7	T	270	320	663	47	174.0	L	0.0510	0.353	1.042	0.0306	0.0051	18.150	8.060	0.223	371		
*** Sub Total (070) ***		1	14.664 (kg)																			
*** Grade Total ***		1	14.664 (kg)																			

* Position - T : Top, M : Middle, B : Bottom
 * Tensile Test Direction : Transversal, Gauge Length : 80mm (Rectangular)
 * YP Method : 0.2% off-set
 * Division - L : Lade Analysis

We hereby certify that the material herein has been in accordance with EN 10088-2, EN ISO9445, EN 10204 3.1
 ASTM A 240/A 240M, ASME SA 240/SA 240M, EN 10028-7, PED97/23/EC, AD 2000 WQ, NACE MR0175, MR0103
 Test Certificate is issued according to EN10204 3.1.

Legal sanction can be imposed on forging. Improper use of product can cause safety issues.

Surveyor To :

